Download  Print this page

Makita 194515-8 Parts Manual

Slide mitre saw stand
Hide thumbs
   

Advertisement

12
13
10
11
14
15
16
22
21
20
23
24
25
26
27
28 29
30
33
31
34
35
36
37
79
39
40
41
7
8
9
6
5
108
18
19
113
80
78
77
76
75
72
45
42
43
44
46
SLIDE MITRE SAW STAND
2
109
110
3
4
96
97
17
95
86
83
85
68
67
52
53
54
55
51
47
48
49
50
11 - 2007
194515-8
111
114
112
107
106
105
104
103
102
101
98
100
99
91
94
90
93
89
92
87
84
82
81
66
65
64
63
61
62
60
59
56
58
57

Advertisement

Table of Contents
loading

  Related Manuals for Makita 194515-8

  Summary of Contents for Makita 194515-8

  • Page 1 28 29 SLIDE MITRE SAW STAND 11 - 2007 194515-8...
  • Page 2 158395-6 FRAME COM 265503-3 HEX.BOLT M8X50 267371-0 FLAT WASHER 8 158396-4 RATCHET COVER A COM (INCLUDES 816890-9 - INDICATION LABEL & 819293-6 - MAKITA LOGO LABEL) 233517-0 TORSION SPRING 15 259044-9 STOP RING E-7 231418-6 COMPRESSION SPRING 9 165474-3 STOPPER...
  • Page 3 FLAT WASHER 10 253134-0 FLAT WASHER 11 450196-1 CAP 28 165470-1 CONSTANT DIMENSIONS SUPPORTER 345851-7 CONSTANT DIMENSIONS PLATE 267371-0 FLAT WASHER 8 265777-6 THUMB SCREW M8X20 265574-0 HEX. BOLT M10X40 267372-8 FLAT WASHER 10 Description 3 MODEL 194515-8 Q'ty Unit...
  • Page 4 HEX. SOCKET HEAD BOLT M5X16 259043-1 RETAINING RING E TYPE 8 252133-9 HEX. NUT M6 272259-1 LEVER 40 266435-7 P. H. SQUARE NECK BOLTM6X20 450196-1 CAP 28 257293-2 RING 7 ACCESSORIES 781006-4 WRENCH 13 783204-6 HEX. WRENCH 6 4 MODEL 194515-8 Description Q'ty Unit...